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TEST REPORT CERTIFICATION

Applicant * Yun Tong Electionic(ShenZhen)Co., Ltd
Manufacturer * Yun Tong Electionic(ShenZhen)Co., Ltd
EUT Description : UWSB-System 2.1x-W
FCC ID - P44UWT-201X
(A) MODEL NO. : UWT-201X
(B) SERIAL NO. . N/A

(C) POWER SUPPLY : DC7.5V
(D) TEST VOLTAGE : DC 7.5V Adapter Input AC 120V/60Hz

Tested for comply with:
FCC Rules and Regulations Part 15 Subpart C: 2011

Test procedure used:
ANSI C63.10:2009

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. to confirm
comply with all the FCC Part 15 Subpart C requirements. The test results are contained in this test report
and AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. is assumed full responsibility for the accuracy
and completeness of these tests. Also, this report shows that the Equipment Under Test (EUT) is to be

technically compliant with the FCC and IC requirements. This report contains data that are not covered
by the NVLAP accreditation.

This Report is made under FCC Part 2.1075. No modifications were required during testing to bring this
product into compliance.

This report applies to above tested sample only. This report shall not be reproduced in part without
written approval of AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.

The report must not be used by the client to claim product certification, approval, or endorsement by
NVLAP, NIST, or any agency of the federal government.

Date of Test : Oct.317 Nov.07, 2012 Report of date: Nov.16, 2012

Prepared by : TIA ne g)q e, Reviewed by l‘v\

June Shao / Assistant - {,Irf?mmta\‘f Manager
Al _'"?\® & FAH (0&4']_} H R

Audix Technology {Shcmnmn) Co., Ltd.

EMC# M#a &4+

-
'

Stamp only for EMC Dept} Report

Approved & Authorized Signer : A Signature: ‘Z’U’\ /L B ‘_
Ken Lu/ Manager
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results

The EUT have been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
FCC Part 15: 15.207
Power Line Conducted Emission PASS

ANSI C63.10: 2009

FCC Part 15: 15.209
) . PA
Radiated Emission ANSI C63.10: 2009 SS

o FCC Part 15: 15.247 PASS
and Edge Compliance ANSI C63.10: 2009

o - FCC Part 15: 15.247 PASS
onaucted spurious emissions ANSI C63.10: 2009

15 Bandwidih FCC Part 15: 15.247 o Ass
andwl ANSI C63.10: 2009

ok Outt FCC Part 15: 15.247 PASS
eax Output Power ANSI C63.10: 2009

. FCC Part 15: 15.247
Power Spectral Density KDB558074 PASS

Antenna requirement FCC Part 15: 15.203 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F12239
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2. GENERAL INFORMATION
2.1.Description of Device (EUT)

Product Name

Model Number

FCCID

Operation Frequency
Modulation Technology :

Antenna Assembly
Gain

Applicant

Manufacturer

Power Adapter

Date of Test
Date of Receipt

Sample Type

UWSB-System 2.1x-W

UWT-201X

P44UWT-201X

5736MHz-5814MHz

QPSK

PCB antenna, PK gain 3dBi

Yun Tong Electionic(ShenzZhen)Co., Ltd

Building 24(floors 1,3,4,5) and 28 (floors1-4) Central Science
and Technology Park, Shennan Rd, Nanshan, Shenzhen, China
Yun Tong Electionic(ShenzZhen)Co., Ltd

Building 24(floors 1,3,4,5) and 28 (floors1-4) Central Science
and Technology Park, Shennan Rd, Nanshan, Shenzhen, China

Manufacture: WASP M/N: GPE603-240250W
Cable: Shielded,Detachable,2.0m

Oct.31~Nov.07,2012
Oct.29, 2012

Prototype production

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F12239
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2.2.Test Information

A special test software was used to control EUT work in Continuous TX mode(100% duty cycle),
and select test channel, wireless mode and data rate.\

This device have two antennas , and those two antennas can not transmit simultaneously. According

to exploratory test. Antenna B has Max output and radiated emission, so choose Ant B for radiated
emission and Band edge test.

2.3. Block Diagram of Test Setup

EUT
Audio Signal Loudspeaker|| Loudspeaker
Source
Adapter
v
AC Mains

( EUT: UWSB-System 2.1x-W)

2.4. Test Facility
Site Description

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F12239
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Name of Firm

Audix Technology (Shenzhen) Co., Ltd.
No. 6, Ke Feng Rd., 52 Block, Shenzhen

Science & Industrial Park,Nantou,
Shenzhen, Guangdong, China

3m Anechoic Chamber

Certificated by FCC, USA

Registration Number: 90454
Valid Date: Feb.22, 2015

3m & 10m Anechoic Chamber

Certificated by FCC, USA

Registration Number: 794232
Valid Date: Dec.30, 2012

EMC Lab.

Certificated by Industry Canada

Registration Number: IC 5183A-1
Valid Date: Jun.13, 2014

Certificated by DAKKS, Germany
Registration No: D-PL-12151-01-01
Valid Date: Feb.01, 2014

Accredited by NVLAP, USA
NVLAP Code: 200372-0
Valid Date: Mar.31, 2013

2.5. Measurement Uncertainty (95% confidence levels, k=2)

Test Item

Uncertainty

Uncertainty for Conduction emission test
in No. 1 Conduction

3.6dB(9KHz to 150KHz)

3.2dB (150KHz to 30MHz)

Uncertainty for Radiation Emission test
in 3m chamber

3.6 dB(30~200MHz, Polarize: H)

3.8 dB(30~200MHz, Polarize: V)

4.2 dB(200M~1GHz, Polarize: H)

3.8 dB(200M~1GHz, Polarize: V)

Uncertainty for Radiation Emission test in
3m chamber (1GHz-18GHz)

3.1dB (Distance: 3m Polarize: V)

3.7 dB (Distance: 3m Polarize: H)

Uncertainty for Radiated Spurious

Emission test in RF chamber 3.57dB
Uncertainty for_ Cpnductlon Spurious 200 dB
emission test

Uncertainty for Output power test 0.73dB

Uncertainty for Power density test 2.00 dB
Uncertainty for Frequency range test 7x10°
Uncertainty for Bandwidth test 83 kHz

Uncertainty for DC power test 0.038 %
Uncertainty for test site temperature and 0.6C

humidity 3%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F12239
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3. POWER LINE CONDUCTED EMISSION TEST
3.1.Test Equipments
Item Equipment Manufacturer | Model No. Serial No. Last Cal. |Cal. Interval
1. Test Receiver |Rohde & Schwarz| ESHS10 838693/001 | Oct.31,12| 1 Year
2. L.I.S.N.#1 Rohde & Schwarz| ESH2-Z5 834066/011 | Oct.31,12| 1 Year
3. L.I.S.N.#3 Kyoritsu KNW-242C 8-1920-1 May.08, 12| 1 Year
4, Terminator Hubersuhner 500 No. 1 May.08, 12| 1 Year
5. Terminator Hubersuhner 50Q No. 2 May.08, 12| 1 Year
6. RF Cable Fujikura 3D-2W No.1 May.08,12| 1Year
7. Coaxial Switch Anritsu MP59B M50564 May.08, 12| 1 Year
8. Pulse Limiter |Rohde & Schwarz| ESH3-Z2 100341 May.08, 12| 1 Year
3.2.Block Diagram of Test Setup
PC System Receiver EUT Peripheral
L ] Py A
80cm
0.8m
—
LISN LISNE |
[ —

:50Q2 Terminator

3.3.Power Line Conducted Emission Test Limits

Maximum RF Line Voltage

Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

3.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.

3.4.1,UWSB-System 2.1x-W (EUT)

Model Number
Serial Number

s UWT-201X

3.4.2.Support Equipment: As Tested Supporting System Details, in Section 2.2.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F12239
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3.5.0perating Condition of EUT

3.5.1. Setup the EUT and simulator as shown as Section 3.2.
3.5.2. Turned on the power of all equipment.
3.5.3.PC run test software to control EUT work in Tx mode.

3.6.Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT Power
connected to the power mains through a line impedance stabilization network (L.1.S.N. 1#). This
provides a 50 ohm coupling impedance for the EUT (Please refer the block diagram of the test
setup and photographs). The AC line are checked to find out the maximum conducted emission.
In order to find the maximum emission levels, the relative positions of equipment and all of the
interface cables shall be changed according to ANSI C63.10: 2009 on Conducted Emission Test.

The bandwidth of test receiver (R & S ESHS10) is set at 9kHz.

The frequency range from 150kHz to 30MHz is checked.

3.7.Power Line Conducted Emission Test Results
PASS. (All emissions not reported below are too low against the prescribed limits.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F12239
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Data: ¥ File: D:DATA2012 Report data®™un TongtACS1201618.EMG (8)
0 Level {dBuV) Date: 2012-11-04
FCCPART 15 C
FCC PART 15 C {AVG)
10
u.15 2 5 1 2 L] 10 20 30
Trace: (Discrete) Frequency (MHz)
3ite no r1ffconduction Data No H
Dis./Ant. H 2012 E3HZ-Z5 LINE
Limit tFCC PART 15 ©
Env./Ins. 127 .5%C/59% Engineer :Leo-Li
EUT tIW3E-3vstem 2.1x-1
Power Rating :DIC 7.5V Form Adapter Input AC 1Z0V/60Hz
Test Mode :Tx Mode
M/ PUWT-201%
LISN Cable Emission
jiiJu] Freq Factor Lo== Reading Lewvel Limit= Margin Femark
[MHz) [dB) [dE) [dBuv) [dBuv) [dBuV) [dE)
1 0.15000 .17 Q.94 35.27 45.38 66.00 20.62 QF
2 0,32910 0.16 Q.95 34.86 44,37 59.47 14.50 QF
3 0.68730 0.16 Q.95 25.98 36.09 56.00 19.91 QF
4 1.075 .17 Q.94 26.09 36.20 56.00 19,580 QapP
5 3.642 0.23 Q.94 29.50 39.67 56.00 16.33 QF
G la.566 0.47 10.01 34.13 44.61 60.00 15.3%9 QaF
Femarks: 1.Emission Lewel=LISN Factor+Cable Loss(Include 10dE pulse limit)

+Reading.
2.If the average limit i= mwet when

useing a quasi-peak detector.

the EUT shall be deewed to meet both limits and measurement
with average detector 1S uhhnecesSsSary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F12239
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Data: 8 File: D:'DATA2012 Report data™y™un Tong'ACS120Q01618.EMG (B)
a0 Level (dBuv) Date: 2012-11-04
FCCPART 15 C
FCC PART 15 C {AWG)
40
u.15 2 5 1 2 L 10 20 30
Trace: (Discrete) Frequency (MHz)
S3ite no lffconduction Data No HE=]
Di=./Ant. Ho Z012 ESHZ-ZI5 MNEUTERAL
Limit :FCC PART 15 C
Env./Ins. 1Z27.5%C/50% Engineer :Leo-Li
EUT tOWSE-3yscem 2. 1x-T
Power Rating :DIC 7.5V Form ALdapter Input AC 120V/60H=
Tezt HMode tTx Mode
M/ TUWT-201%
LISN Cable Emission
Mo Fredg Factor Loss= Reading Level Limits Margin Eemark
[MHz) (dB) [dE) [dBuv) [dBuv) [dBuV) (dE)
1 0O.15000 0.14 9,94 34.13 44,21 66.00 Z1.79 QF
Z 0.32910 0.15 9.95 32.93 43 .03 59.47 16.44 QF
3 0.38880 0.15 9,95 31.76 41.86 55.09 16,23 QF
4 1.344 0.13 9,94 Z25.41 35.53 S56.00 Z0.47 QF
5 4,090 0.24 9.94 29.56 39.74 56.00 16.26 QF
3 17.075 0.36 10.01 31.41 41.78 60.00 15.22 QF
Femarks: l1.Emission Lewel=LIZN Factor+Cable Loss(Include 10dE pulse limit)

+Reading.

2.If the average limit i= wet when useing a quasi-peak detector.
the EUT shall he deemwed to meet both limits and measurement
with average detector i1s unhecessarvy.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F12239




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:P44UWT-201X page 4-1

4. RADIATED EMISSION TEST

4.1.Test Equipment
4.1.1.For frequency range 30MHz~1000MHz (At Anechoic Chamber)

Item| Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval
1 3#Chamber AUDIX N/A N/A Nov.28,11 1 Year
2 | EMI Spectrum Agilent E4407B | MY41440292 |May.08, 12| 1 Year
3 | Test Receiver |Rohde & Schwarz| ESVS10 834468/011 |[May.08, 12| 1 Year
4 Amplifier HP 8447D 2648A04738 |May.08, 12| 1 Year
5 | Bilog Antenna Schaffner CBL6111C 2598 Dec.26,10 | 2.0 Year
6 RF Cable MIYAZAKI |CFD400-NL |3# Chamber No.1|May.08, 12| 1 Year
7 | Coaxial Switch Anritsu MP59B M74389 [May.08,12| 1 Year

4.1.2.For frequency range 1GHz~25GHz (At Anechoic Chamber)

Item Equipment Manufacturer Model No. Serial No. Last Cal. | Cal. Interval
1 |Spectrum Analyzer| Agilent E4407B MY41440292 | May.08, 12 1 Year
2 Horn Antenna EMCO 3115 9510-4580 |June.05, 12 1 Year
3 Amplifier Agilent 8449B 3008A00863 | May.08, 12 1 Year
4 RF Cable Hubersuhner | SUCOFLEX106| 77980/6 May.08, 12 1 Year
5 RF Cable Hubersuhner |SUCOFLEX106| 77977/6 May.08, 12 1 Year
6 Horn Antenna EMCO 3116 00060089 Nov.25,11 1.5 Year

4.2.Block Diagram of Test Setup
For frequency range 30MHz-1000MHz

Semi-Anechoic 3m Chamber

Antenna Elevation Varies From1to 4 m

3.0m

(Reference Point)

Turn Table
2.0m(L)*1.0m(W)*0.8m(H) —» (Wood) 0.8m

Combining Network| [ AMP | |Spectrum Analyzer| [ PC System

[
Receiver

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F12239
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For frequency range 1GHz-25GHz

Semi-Anechoic 3m Chamber

Antenna Elevation Varies From 1 to 4 m

. 3.0m .
< >
(Reference Point)
2.0m(L)*1.0m(W)*0.8m(H) EUT
\
Turn Table
ABSORBER (Wood)

Combining Network| | AMP [ | Spectrum Analyzer| |

PC System

[
Receiver

4.3.Radiated Emission Limit
4.3.1.15.209 limits

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level pV/m

(2) The smaller limit shall apply at the cross point between two frequency bands.
(3) Distance is the distance in meters between the measuring instrument, antenna
and the closest point of any part of the device or system.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F12239
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4.3.2.15.205 Restricted bands of operation
MHz MHz MHz GHz
0.090 - 0.110 16.42 - 16.423 399.9 - 410 45-5.15
10.495 - 0.505 16.69475 - 16.69525 608 - 614 5.35-5.46
21735 -2.1905 16.80425 - 16.80475 960 - 1240 725-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-85
4.17725 - 4.17775 37.5-38.25 1435 - 1626.5 9.0-9.2
420725 - 420775 73 -74.6 1645.5 - 1646.5 93-95
6.215 - 6.218 74.8 752 1660 - 1710 10.6 -12.7
6.26775 - 6.26825 108 - 121.94 1718.8 - 17222 13.25-13.4
6.31175 - 6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291 - 8.294 149.9 - 150.05 2310 - 2390 15.35-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 841475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29 - 12.293 167.72 -173.2 3332-3339 31.2-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43 - 36.5
12.57675 - 12.57725 322 -335.4 3600 - 4400 ®)

All the emissions appearing within 15.205 restricted frequency bands shall not exceed the limits
shown in 15.209, all the other emissions shall be at least 20dB below the fundamental emissions
or comply with 15.209 limits.

4.4.EUT Configuration on Test
The configurations of EUT are listed in Section 3.5.

4.5.0perating Condition of EUT

Same as Conducted Emission test that is listed in Section 3.6. except the test set up replaced by
Section 4.2.

4.6.Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above ground. The
turn table can rotate 360 degrees to determine the position of the maximum emission level.
Power on the EUT and let it working in test mode, then test it. EUT is set 3 meters away from
the receiving antenna, which is mounted on a antenna tower. The antenna can be moved up and
down between 1 meter and 4 meters to find out the maximum emission level. Broadband
antenna (calibrated bilog antenna) is used as receiving antenna. Both horizontal and vertical
polarization of the antenna are set on test.

The bandwidth of the EMI test receiver (R&S ESVS10) is set at 120kHz for frequency range
from 30MHz to 1000 MHz.

The bandwidth of the Spectrum’s VBW is set at 3MHz and RBW is set at 1MHz for peak
emissions measurement above 1GHz and 1MHz RBW, 10Hz VBW for average emissions
measure above 1GHz

The frequency range from 30MHz to 10™ harmonic (25GHz) are checked. and no any
emissions were found from 18GHz to 25 GHz, So the radiated emissions from 18GHz
to 25GHz were not record.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F12239
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4.7.Radiated Emission Test Results
PASS.

All the emissions from 30MHz to 25 GHz were comply with 15.209 limits.

Note: For emissions above 1GHz, if peak level comply with average limit, then the average
level is deemed to comply with average limit.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F12239
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Frequency: 30MHz~1GHz

Data: 4

Lewvel (dBuWim)
80

File: E:2012 Report Data®y™un TonglACS1201618.EME {4)

Date: 2012-11-04

FCC PART 15 C {3N)
J5dbB
40::::j——————————J
~ 3 G
030 224, 418. 612. 806. 1000
Frequency {MHz)

Fite no. 3m Chatiber Lata no. 4

Dis. / Ant. 3 Z012z CBLE111C 2598 int. pol. HORIZOMNTAL

Limit FCCZ PART 15 C (3HM)

Env. / Ins. Z4*C/56% Engineer Leo-Li

EUT UWIE-Svstem 2.1x-T

Power rating DC 7.5V From Adapter Input AC 120V/60H=

Te=t HMode Tx HMNode

M/W: UTNT-201%
Ant. Cable Emission
o Freg Factor Loss FPBeading Lewvel Limits Margin ERemark
[MH=z) (dE/m) [dE) [dBuV) [(dBuWV/m) (dBuV/m) [dE)

1 SE5.260 7.2 o.79 15.79 24,30 40.00  15.70 QP
2 257.950 13.49 1.15 15.72 30.39 46.00 15.61 QF
3 Z282.200 13.37 1.24 16.31 30.9:2 46,00 15.08 QF
4 352.040 15.47 1.4z 12.67 29.56 46.00 16.44 QF
= 451.050 15.26 1.77 10.73 30.76 46.00 15.24 QP
3 529,550 19.07 1.91 10.64 31.62 46,00 14.38 QF

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.

Z. The emwission lewvels that are Z0dE helow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Data: 3

0 Lewvel {(dBuWim)

File: E:2012 Report Data®y™Yun TongltACS1201618.EM6 {4)

Date: 2012-11-04

40

FCC PART 15 C {3M)

~HilB

&) ]

REE

.f e W

30 224, 418. 612. 806. 1000
Frequency (MHz)

3ite no. 3m Charber Lata no. HEC]

Dis. / Ant. Jm 2012 CBLA111C 2598 Ant. pol. VERTICAL

Limit FCC PART 15 © (3M)

Env. / Ins. 24*C/ 563 Engineer Leo-Li

EUT UWMIE-Svstem 2.1x-T

Fower rating DC 7.5V From Adapter Input AC 120V e60HEz

Test Hode Tx Hode

M/N: UWT-201X
Ant. Cahle Emi=s=sion
o Freg Factor Loss FReading Lewel Limits Margin ERemark
[(MHz) [dEB/m) [dE) [dEuWV) (dBuW/m) (dBuV/m) [dE)

1 37.7e0 14,44 o.51 14.00 28.95 40.00 11.05 QP
2 g6.260 7.2 a.79 16.96 25.47 40.00 14,53 QF
3 160.850 10.42 0.99 12.15 23.58 43 .50 19.91 QP
4 252 .200 13.37 1.24 12 .56 27.47 46.00 15.53 QF
5 352.040 15.47 1.4z2 g.00 24.59 46.00 21.11 QF
G 677.860 Z1.49 2.36 2.77 Z6.62 46.00 19.38 QF

Femarks: 1. Emission Lewel= Antennha Factor + Cable Loss + Reading.

Z. The ewmission lewvels that are Z04dE helow the official

limit are nhot reported.

Audix Technology (Shenzhen) Co., Ltd.
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Frequency: 1GHz~18GHz
Data: 27 File: E:'2012 Report™un Tong\ACS1201618.EMG (200)
Level {dBuVWim) Drate: 2012-10-31
120
1
¥
FCC PART 15C PERAK
60
FCC PART 15C AV
0 1000 2800. 4600, 6400, 8200. 10000
Frequency {(MHz)
3ite no. ¢ 3w Chamber Data no. 27
Lis. / Aknt. Po3m 2012 3115 (4580) hAnt. pol. : VERTICAL
Limit : FCC PAET 15C PELE
Env. / Ins. : Z3ITC/E4% Engineer : Leo-Li
EUT : UWS3E-Svystem 2.1x-W
Power supply : DC 7.5V From Adapter Input AC 120V/60H=z
Te=st mode ¢ 5736MH=z  Tx
M/ CUWT-201E
Ant. Cable Amp. Emi=s=sion

Fredqg. Factor laoss= Factor Reading Lewvel Limits= Margin PRemark
[MH=z) (dE/m) (dE) (dE) [dBuV) (dBuW/m) (dBuY/m) (dE)

1 E73e.000 33.79 9.51 35.39 g27.69 ag.60 74,00 -21.60 Peak

2 EY3g.000 33.79 9.51 35.39 84,25 Q2.1¢ E4.,00 -38.1¢6 hrerage

Femarks:

1. Ewission Lewvel= Antenna Factor + Cable Loss —-Awp Factor + Eeading.

2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F12239
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Data: 28 File: E:20112 ReportYYun Tong'ACS1201618.EMG6 (200)
Level (dBulV ) Date: 2012-10-31
120
4
FCC PART 15C PEAK
60 FCC PART 15C AV
Nhﬁ"*ﬂw*‘xﬁrwﬁuﬂﬂwwmﬁﬁﬂﬂwwﬁvﬂﬂwMJvamm*hf*hﬁw*Ffm”t%mﬂruﬂh*JVh$HMAwfﬂwhﬁW
01000 2800, 4600, 6400, 8200. 10000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 28
Dis. / Ant. 3m 2012 3115 (4580} int. pol. : HORIZONTAL
Limitc : FCC PART 15C PEAE
Env. / Ins. : 23*%C/54% Engineer : Leo-=Li
EUT : UWSB-Svstem 2.1x-UW
Power supply : DC 7.5V Fromw Adapter Input AC 120V/60Hz
Test mode S573e6HHz Tx
MM ¢ UNT-201X
Anc. Cable lmp. Emiz=ion
Fredg. Factor loss Factor Reading Lewvel Limits Hargin Remark
(MHz) (dBfm)  (dB} {dB) {dBuV) (dBuWfm) (dBu¥/m) (dB)
1 5736.000 33.79 9.51 35.39 83.82 91.73 74.00 =-17.73 Peak

2 5736.000 33.79

Remarks:

1. Emission Level= Antenna Factor + Cable Loss -Amp Factor + Reading.
2. The emission levels that are Z20dB below the official limlit are not reported.

9.51 35.39 80.56 88,47 54.00 -34.47 Average

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F12239
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Data: 33 File: E:20112 ReportyYYun Tong'ACS1201618.EMG (200)

120 Lewvel (dBuVim) Date; 2012-10-31

FCC PART 15C PEAK

60
0 10000 11600. 13200. 14800. 16400, 18000
Frequency (MHz)
S3ite no. : 3m Chamber Data no. : 33
Li=. / Aint, To3m 2012 3115 (4580) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ins. r Z3ITC/ 4% Engineer : Leo-Li
EUT : UWS3E-Svystem 2.1x-W
Power supply : DC 7.5V From Adapter Input AC 120V/60H=z
Test mode : BET73EMH=z Tx

M/ ! UWT-201X

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F12239
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Data: 34
Lewvel (dBuVin)

File: E:20112 ReportYYun Tong'ACS1201618.EMG6 (200)
Date: 2012-10-31

120

FCC PART 15C PEAK

G0

FCC PART 15C AV

10000

Site no.
Dis. / &
Limit
Env., / I
EUT
Poter =u
Test mod
M/N

Fredg.
(MHz)

1 11472.000

11600, 13200, 14800, 16400, 18000
Frequency (MHz)

: 3w Chamber Data no. : 34
nt. : 3m 2012 3115 (4530) int. pol. HORIZONTALL

: FCC PART 15C PEAE
ns. : 23*C/54% Engineer : Leo-=Li

UW3E-System 2.1x-W

pply : DC 7.5V From Adapter Input AC 120V/60Hz
= : 5736HHz Tx

PUWT-201X
Anc. Cable lmp. Emiz=ion
Factor loss Factor Reading Lewvel Limits Hargin Remark
{dB/ m) (1B} (dB) (dBuV) (dBu¥/m) (dBuV/m) (dE)
39.156 12.74 34.95 44 _92 61.87 74.00 12.13 Peak
39.16 12.74 34.95 31.93 45 .86 54.00 5.12 Average

2 1147z ,.000

Remarks:
1. Emissio
2.

n Level= Antenna Factor + Cable Loss -Amp Factor + Reading.

The emission lewvels that are 20d4dB below the official limit are hot reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F12239
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Data: 35 File: E:20112 ReportyYYun Tong'ACS1201618.EMG (200)

120 Lewvel (dBuVim) Date; 2012-10-31

FCC PART 15C PEAK

60
0 10000 11600. 13200. 14800. 16400, 18000
Frequency (MHz)
S3ite no. : 3m Chamber Data no. : 35
Li=. / Aint, To3m 2012 3115 (4580) Ant. pol. : VERTICAL
Limit : FCC PART 15C PELE
Env. / Ins. r Z3ITC/ 4% Engineer : Leo-Li
EUT : UWS3E-Svystem 2.1x-W
Power supply : DC 7.5V From Adapter Input AC 120V/60H=z
Test mode : BET73EMH=z Tx

M/H FIWT-201X

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F12239
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Data: 36 File: E:20112 Report™iyun Tong ACS1201618.EMG (200)
Level (dBuWim) Date: 2012-10-31
120
FCC PART 15C PERK
1
60
FCC PART 15C AV
0 10000 11600. 13200. 14800, 16400. 18000
Frequency (MHz)
S3ice no. 3 Chamber Data no. 36
Dis. / Ant. 3m 2012 3115 (4580) Ant. pol. : WVERTICAL
Limit FCC PART 15C PELE
Env. / Ins. 23*C/54% Engineer Leo-Li
ETT ¢ UW3E-S3ystem 2.1x-W
Power supply : DC 7.5V From Adapter Input AC 120V /60HzZ
Test mode 57536MH=: Tx
M/H PUWT-Z01X
Ant. Calkle Amp. Emmis=ion
Fredq. Factor loss Factor Reading Lewel Limits= Margin FRemark
[(MHz) [dE /) [clE) [clE) [EBuv) (dBu¥/m) (dBuV/m) (dB)
1 11472.000 39.16 12.74 34.85 45.91 62,86 74.00 11.14 Feak
2 11472.000 39.16 12.74 34.85 3Z2.94 49.89 54 .00 4.11 bverage
Femarks:
1. Ewission Lewvel= Antenna Factor + Cable Loss —-Awp Factor + BEeading.

2.

The ewmission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F12239
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Data:

120

60

37 File: EX2012 Report™yYun Tong'ACS1201618.EM6 (200)

Level {dBuVWim)

Date: 2012-10-31

FCC PART 15C PEAK

10000 11600. 13200. 14800. 16400, 18000
Frequency {(MHz)
3ite no. 3m Chamber Data no. r 37
Li=. / Aint, 3m 2012 3115 (4580) hAnt. pol. : VERTICAL
Limit FCCZ PAET 15C PELE
Env. / Ins. Z3ITC/E4% Engineer : Leo-Li
EUT TWSE-3vstem 2.1x-W

Power supply :
Te=st mode
MM

DC 7.5V From Adapter Input AC 1Z20V/60Hz

S576ZMH=
TWT-201%

Tx

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F12239
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Data: 38 File: E:20112 ReportyYYun Tong'ACS1201618.EMG (200)

120 Lewvel (dBuVim) Date; 2012-10-31

FCC PART 15C PEAK

60
FCC PART 15C AV
010000 11600. 13200. 14800. 16400. 18000
Frequency (MHz)

3ite no. ¢ 3w Chamber Data no. 1 38

Lis. / Aknt. Po3m 2012 3115 (4580) Ant. pol. : VERTICAL

Limit : FCC PART 15C PELE

Env. / Ins. r Z3ITC/ 4% Engineer : Leo-Li

EUT : UWS3E-Svystem 2.1x-W

Power supply : DC 7.5V From Adapter Input AC 120V/60H=z

Te=st mode ¢ 5YEEMH=z  Tx

M/ r UWT-Z01X

Ant. Calle Amp. Etmis=ion

Fred. Factor laoss Factor Reading Lewel Limit= Margin ERewmark

[MHz) [dE /) [dE) [dE) [dBuv) (dBuW/m) (dBuV/m) (dB)
1 115z24.000 39.:21 12.77 34.85 45.35 62.41 74.00 11.58 Feak
2 11524.000 39,21 12.77 34.85 32.37 49 .40 54 .00 4,60 bverage

Femarks:

1. Ewission Lewel= Antenna Factor + Cable Loss —Amp Factor + Reading.
Z. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F12239
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Data: 39 File: E:20112 ReportyYYun Tong'ACS1201618.EMG (200)

120 Lewvel (dBuVim) Date; 2012-10-31

FCC PART 15C PEAK

60
0 10000 11600. 13200. 14800. 16400, 18000
Frequency (MHz)
S3ite no. : 3m Chamber Data no. : 39
Li=. / Aint, To3m 2012 3115 (4580) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ins. r Z3ITC/ 4% Engineer : Leo-Li
EUT : UWS3E-Svystem 2.1x-W
Power supply : DC 7.5V From Adapter Input AC 120V/60H=z
Test mode : BET7eEZMH=z Tx

M/H ¢ OWT-201E

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F12239
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Data: 40 File: E:20112 Report™iyun Tong ACS1201618.EMG (200)
Level (dBuWim) Date: 2012-10-31
120
FCC PART 15C PERK
1
60
FCC PART 15C AV
0 10000 11600. 13200. 14800, 16400. 18000
Frequency (MHz)
S3ice no. 3 Chamber Data no. 40
Dis. / Ant. 3m 2012 3115 (4580) Ant. pol. HORIZOWTAL
Limit FCC PART 15C PELE
Env. / Ins. 23*C/54% Engineer Leo-Li
ETT ¢ UW3E-S3ystem 2.1x-W
Power supply : DC 7.5V From Adapter Input AC 120V /60HzZ
Test mode 5762ZMH= Tx
M/ TWT-201%
Ant. Calkle Amp. Emmis=ion
Fredq. Factor loss Factor Reading Lewel Limits= Margin FRemark
[(MHz) [dE /) [clE) [clE) [EBuv) (dBu¥/m) (dBuV/m) (dB)
1 115z24.000 39.:21 12.77 34.85 44,23 6l.26 74.00 1z.74 Feak
2 11524.000 39,21 12.77 34.85 3l1.o08 45,12 54 .00 5.88 bverage

Femarks:

1. Ewission Lewvel= Antenna Factor + Cable Loss —-Awp Factor + BEeading.
2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F12239
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Data: 41 File: E:'2012 Report™un Tong\ACS1201618.EMG (200)
Level {dBuVWim) Drate: 2012-10-31
120
1
FCC PART 15C PERAK
60
FCC PART 15C AV
0 1000 2800. 4600, 6400, 8200. 10000
Frequency {(MHz)
3ite no. 3m Chamber Data no. 41
Lis. / Aknt. 3m 2012 3115 (4580) Ant. pol. : HORIZONTAL
Limit FCC PART 15C PELE
Env. / Ins. Z3ITC/E4% Engineer Leo-Li
EUT : UWS3E-Svystem 2.1x-W
Power supply : DC 7.5V From Adapter Input AC 120V/60H=z
Te=st mode 5762MH= T
M/ TWT-201X
Ant. Cable Amp. Emi=s=sion
Fredqg. Factor laoss= Factor Reading Lewvel Limits= Margin PRemark
[MHz) (dE/m) (dE) (dE) (dBuv) (dBuW/m) (dBuY/m) (dE)
1 S57e2.000 33.81 9.53 35.38 83 .80 91.76 74.00 -17.76 Feak
2 5762.000 33.81 9.53 35.38 g51.24 89.:20 54.00 -35.20 bArerage
Femarks:

1. Ewission Lewvel=

Antenna Factor + Cable Loss
2. The emission lewvels that are 20dE below the

—Amp Factor + Reading.
official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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Data: 42 File: EX2012 Report™yYun Tong'ACS1201618.EM6 (200)

120 Level {dBuVWim) Drate: 2012-10-31

-1

FCC PART 15C PEAK

60 FCC PART 15C AV

W

M

01000 2800. 4600, 6400. 8200. 10000
Frequency {(MHz)
S3ite no. : 3m Chamber Data no. : 42
Li=. / Aint, Po3m 2012 3115 (4530) Ant., pol. : VERTICAL
Limit : FCC PART 15C PELE
Env. / Ins. : Z3ITC/E4% Engineer : Leo-Li
EUT : UWS3E-Svystem 2.1x-W
Power supply : DC 7.5V From Adapter Input AC 120V/60H=z
Test mode : BET7eEZMH=z Tx
MM PUWT-201%
Ant. Cable Amp. Emi=s=sion
Fredqg. Factor laoss= Factor Reading Lewvel Limits= Margin PRemark
[MH=z) (dE/m) [dEB) [dEB) [dBuW) (dBuv/m) [(dBuV/m) (dBE)
1 57e2.000 33.81 9.53 35.38 54,98 92.94 54,00 -38.94 Ivrerage

2 EB7eZ.000 33.81 9.53 35.38 87.80 95,78 74,00 -21.76 Peak
Femarks:
1. Ewission Lewvel= Antenna Factor + Cable Loss —-Awp Factor + Eeading.
2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F12239
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Data: 43 File: E:2012 Reportyun Tong'ACS1201618.EM6 (200)
Level (dBulVim) Date: 2012-10-31
120
1
FCC PART 15C PEAK
60 FCC PART 15C AV
0 1000 2800. 4600. 6400. 8200. 10000
Frequency (MHz)
Site no. : 3m Chamber Data no. 43
Dis. f Ant. @ 3m 2012 3115 (4580) int. pol. : VERTICAL
Limit : FCC PART 15C PEAEK
Env., / In=a. : 237C/54% Engineer : Leo-Li
EUT : UWSB-Svystem 2.1x-UW
Power supply : DC 7.5V Fromw Adapter Input AC 120V/60Hz
Test mode S5814HHz T=
H/N UWT-201X
Ant. Cable Amp. Emission
Fredgq. Factor loss Factor Reading Level Limits Hargin FEemark
(MHz) (dB/m) =13 (dE) (ABuW) (dBu¥/m) (dBuV/m) (dE)
1 5814.000 33.85 9.58 35.37 88.48 96.54 74.00 -22.54 Peak
2 5814.000 33.85 9.58 35.37 84.76 9z .82 54.00 -38.82 Average
Remarks:
1. Emission Level=s Antenna Factor + Cable Loss -lmp Factor + Reading.
2. The emission levels that are Z0dB helow the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F12239
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Data: 44 File: E:20112 ReportYYun Tong'ACS1201618.EMG6 (200)
Lewvel (dBuVim) Date: 2012-10-31
120
FCC PART 15C PEAK
60

FCC PART 15C AV

W“

MMWhn#wﬁﬁﬁwihﬂrﬂﬂmmxﬂwﬁmwaﬁﬂﬁhm

Power supply

Remarks:

Test mode :
M/N :

Antc.,
Fredg. Factor
(MHz) {dB/ 1)
1 5814.000 33.85
Z 5814.000 33.85

1000 2800, 4600, 6400, 8200. 10000
Frequency (MHz)
Site no. : 3w Chamber Data no. : 44
Dis. / Ant. : 3m 2012 3115 (4580} int. pol. HORIZONTAL
Limit : FCC PART 15C PEAE
Env. / Ins. : 23*%C/54% Engineer : Leo-=Li
EUT IWSB-Svatem 2.1x-W

DC 7.5V From Adapter Input AC 120V/E0Hz

S5814HHz Tx

UWT=-201X
Cable lmp.
loss Factor Reading
f=1:}] {dB) {dBuv)
9.58 35.37 84.58
9.58 35.37 §1.03

1. Emission Level= Antenna Factor + Cable Loss -Amp Factor + Reading.
2. The emission levels that are Z20dB below the official limlit are not reported.

Emizs=ion

Level Limits Hargin Remark
(dBuWfm) (dBu¥/m) (dB)

9z .64 74.00 -15. 64 Peak
§9.09 54.00 =35.09 Average

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F12239
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Data:

120

60

49 File: E:20112 Report™iyun Tong ACS1201618.EMG (200)

Level {dBuV/m)

Date: 2012-10-31

FCC PART 15C PEAK

10000 11600. 13200. 14800, 16400. 18000
Frequency (MHz)
S3ice no. 3 Chamber Data no. T 49
Dis. / Ant. 3m 2012 3115 (4580) Ant. pol. : VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. 23*C/54% Engineer : Leo-Li
ETT TW3E-3ystem 2.1x-W

Fower supply
Test mode
M/N

DC 7.5V From Adapter Input AC 1zZ0V/60HE

5514MH=

¢ UWT-201X

Tx

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F12239
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Data: 50 File: EX2012 Report™yYun Tong'ACS1201618.EM6 (200)

120 Level {dBuVWim) Drate: 2012-10-31

FCC PART 15C PEAK

60
FCC PART 15C AV
010000 11600. 13200. 14800. 16400, 18000
Frequency {(MHz)

3ite no. ¢ 3w Chamber Data no. : 50

Lis. / Aknt. Po3m 2012 3115 (4580) Ant. pol. : VERTICAL

Limit : FCC PART 15C PELE

Env. / Ins. : Z3ITC/E4% Engineer : Leo-Li

EUT : UWS3E-Svystem 2.1x-W

Power supply : DC 7.5V From Adapter Input AC 120V/60H=z

Te=st mode : 5514MH= T=x

M/ PUWT-201%

Ant. Cable Amp. Emi=s=sion

Fredqg. Factor laoss= Factor Reading Lewvel Limits= Margin PRemark

[MHz) (dE/m) (dE) (dE) (dBuv) (dBuW/m) (dBuY/m) (dE)
1 11828.000 39.:28 12.82 34.96 45.12 B2.26 74.00 11.74 Feak
2 11e25.000 39,28 12.82 34.96 32.15 49,32 54.00 4.68 bArerage

Femarks:

1. Ewission Lewvel= Antenna Factor + Cable Loss —-Awp Factor + Eeading.
2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F12239
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Data: 51 File: EX2012 Report™yYun Tong'ACS1201618.EM6 (200)

120 Level {dBuVWim) Drate: 2012-10-31

FCC PART 15C PEAK

60
0 10000 11600. 13200. 14800. 16400, 18000
Frequency {(MHz)
3ite no. ¢ 3w Chamber Data no. : 51
Lis. / Aknt. Po3m 2012 3115 (4580) Ant. pol. : HORIZONTAL
Limit : FCC PAET 15C PELE
Env. / Ins. : Z3ITC/E4% Engineer : Leo-Li
EUT : UWS3E-Svystem 2.1x-W
Power supply : DC 7.5V From Adapter Input AC 120V/60H=z
Te=st mode : 5514MH= T=x
M/ DUNT-201%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F12239
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Data: 52 File: E:2012 Report™iyun Tong ACS1201618.EMG (200)
Level {(dBuvim) Date: 2012-10-31
120
FCC PART 15C PEAK
l
60
FCC PART 15C AV
0 10000 11600. 13200. 14800, 16400, 18000
Frequency (MHz)
3ite no. i 3m Chamber Data no. : 52
Dis. / Ant. : 3m 2012 3115 [(4580) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ins. r Z3TC/54% Engineer : Leo-Li
ETT ¢ IWE3E-3ystem 2.1x-W
Power supply : DC 7.5V From Adapter Input AC 120V, a60Hz
Test mode : 5514MH= Tx
MM PUNT-201E
Ant. Cable Amp. Emission
Fredq. Factor loss Factor Reading Lewel Limits= Margin ERemark
[MH=z) [dB/m) [dE) [clE) [dBuv) (dBuv/m) (dBuW/m)] (dB)
1 1162Z8.000 39.:25 12.82 34.96 44 .30 61.44 74 .00 12 .56 Peak
2 11625.000 39,28 12.82Z 34.964 3Z.54 49,95 54.00 4,02 Average

Remarks:
1. Ewission Lewel= ALntennas Factor + Cable Laoss
2. The ewmis=zion lewvels that are Z0dE below the

—Arp Factor + Reading.
official limit are not reported.
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5. CONDUCTED SPURIOUS EMISSIONS

5.1.Test Equipment

Item Equipment Manufacturer Model No. Serial No. Last Cal. | Cal. Interval
1. |Spectrum Analyzer|  Agilent E4446A US44300459 | May.08,12 1 Year
2. Attenuator Agilent 8491B MY39262165| May.08,12 1 Year
3. RF Cable Hubersuhner | SUCOFLEX102 | 28618/2 May.08,12 1Year
5.2.Limit

In any 100kHz bandwidth outside the frequency bands in which the spread spectrum intentional
radiator in operating, the radio frequency power that is produced by the intentional radiator shall
be at least 20dB below that in the 100kHz bandwidth within the band that contains the highest
level of the desired power.

5.3.Test Procedure

The transmitter output was connected to a spectrum analyzer, The resolution bandwidth is set to
100 kHz, The video bandwidth is set to 300 kHz and measure all the emissions
detected.

5.4.Test result
PASS (The testing data was attached in the next pages.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F12239
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ANT A
5736MHz
= Agilent

b tpep

gttt A

L Display

Atten 38 dB

Full Screen

Display Line
-34.19 dBm
On 0ff

Limits»

Active Fctn
Paosition»
Top

Title»

Preferencesr

Display

Atten 308 dB Full Screen

Display Line
-34.81 dBm
On Off

' T R
LTSRN WU Ranr g v | W RN N e

Limits»

Active Fctn
Position»
Top

-14.81 dBm

Title»

Preferencesr

Copyright 2000-2005 Agilent Technologies
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= Agilent

Bm Atten 38 dB
Marker
25.000000000 GHz
-48.43 dBm

P L

Fitdes, . N T
ll.h"w""'!' i "-'-.0.'..J-'-.-‘*n.-._.-._..;.1.._,_M-.._.-r-.-';,*.I‘_.,-,_.-.-.-H..'L._.-a,‘,__.,_..___n'l.v-r-r,_-.--"fﬂ-,.ur S| r-""IMI T

L Peak Search

Next Peak
Next Pk Right
Next Pk Left
: Min Search

Pk-Pk Search

Mkr 3 CF

More
1 of 2

File Operation Status. A:\SCREN8S57.GIF file saved

Bm
Marker
238.600000 MHz
-59.77 dBm

1

Peak Search

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Mkr 3 CF

More
1 of 2

File Operation Status. A:\SCREN859.GIF file saved
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5762MHz
% Agilent L Display

Full Screen

Display Line
-35.19 dBm
On Off

-_ R L L [ ST
n"'-.H\.-|‘41_-|“u'r't-l-".-.lll-.LL-“-'ﬂ\.l-ﬂ'{'* bttt L L hroe

L T )

Limits»

Active Fctn
Position»
Top

Title»

Preferences»

Copyright 2000-20805 Agilent Technologies

#% Agilent L Peak Search
B dB ; | Hext Peak

D% D0u0R000 Gz .
-48.81 dBm Next P Right
Next Pk Left
Min Search

Pk-Pk Search

Mkr > CF

More
1 of 2

File Operation Status. A:\SCRENB70.GIF file saved
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% Agilent L Peak Search
Bm Atten 4B T dE | Next Peak
Marker
508.500000 MHz
Next Pk Right
-58.49 dBm g
Next Pk Left
1
Min Search

Pk-Pk Search

mplite
-53.49 dBm

Mkr » CF

More
1 of 2

Copyright 2000-2005 Agilent Technologies

5814MHz
% Agilent L Marker

W Select Marker
2 3 4

Normal

Delta

Delta Pair
(Tracking Ref)
Ref A&

Span Pair
Span Center

Off

More
1 of 2

Copyright 2000-20805 Agilent Technologies
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% Agilent L Display
Full Screen

Display Line
-36.17 dBm
On Off

il VPR " ey [k
P i Fig i P g e T, Lot |
PSS P W PN e reve ey | ¥, LN, o s bty

Limits»

Stop 1 Active Fctn

3 Position

ipli TDD
-16.17 dEm

Title»

Preferences»

Copyright 2000-2005 Agilent Technologies

% Agilent L Peak Search

dBm Atten 30 dB Next Peak
Marker

25.000000000 GHz .
~49.54 dBm Next Pk Right

Next Pk Left

L L
PN Hrvdr, o " T LA
...-"'*-.-..hf.J"'-'h.'-'i,M--'-.,,u.ru‘-""‘yh'ﬂl' B "L"1'4"".:\'-\'.'+'“1"-—"r.u-'-V-"‘-‘-‘-.-*'r'w-".#-l"‘"'\"-'V"'-‘\“#'ﬂf"l"""'""‘-‘-‘w-" i ¥

Min Search

Pk-Pk Search
da
-49,54 dBm
Mkr 3 CF
More
1of 2

File Operation Status. A:\SCREN&84.GIF file
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page 5-7
% Agilent L Peak Search
dBm Atten 38 dB 58. : Next Peak
Marker
?Eggg@ggg MHz Next Pk Right
Next Pk Left

1
I

'||.i__J...__..'___._.‘*,..._...._I..-.{__,',-..,_.-*._.-.__L_-_...,u',,-._.-,_-'-,~,L.-“J.,I-.-._.-r.-u-..u-'--p.-..a,.-.rri-',i. A AR L g L B e AN P e i L Te

Min Search

Pk-Pk Search
Amplituc
dBEm
Mkr 5 CF
More
1 of 2

File Operation %tatus. A:\SCREN885.GIF file saved

ANT B
5736MHz

3 Agilent Display
Full Screen

Display Line
—29.44 dBm
On Off

— | l N Y Y YL S e .
I R P il SR T TN SR LY PR ST A te g wrele ot Tt ! A |

Limits»

Active Fctn
Position»
Top

Title»

Preferencesr

Copyright 2000-2005 Agilent Technologies
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ECC ID:P44UWT-201X page 5-8
= Agilent Peak Search
Em Atten 3|5 dE Next Peak
Marker
25.000000000 GHz Next Pk Right
-49.30 dBm
Next Pk Left
ol .l..--u..-,|-.+w‘.\.-‘_.rt"1.-‘.."'"""".1'“"vJ“'*"""1'"""‘-H'-..-H1ﬂ'l..—-'"'"""AuL..-.hw.».u.a---'-m.,*.-'"""'-‘—.l.r"“‘f‘U.-\"h.r'-""'”l*w'r'-'* e
Min Search

Pk-Pk Search

Mkr 3 CF

More
1 of 2

Copyright 2000-2005 Agilent Technologies

3 Agilent Peak Search
Em Atten 308 dB 3 Next Peak
Marker
537.600000 MHz
Next Pk Right
~59.00 dBm J
Next Pk Left
1
Min Search

Pk-Pk Search

Mkr 3 CF

More
1 of 2

Copyright 2000-2005 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F12239




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:P44UWT-201X page 5-9

Freqg/Channel

Center Freq
055500608 GHz

StartFreq
535080008 GHz

Stop Freq
57608008 GHz

| CF Step
41.8800088 MHz
Auto Mar

Freq Offset
B.000AR6ABA Hz

Signal Track
On 0Off

Copyright 2000-2005 Agilent Technologies

5762MHz
3% Agilent Display

Full Screen

Display Line
-27.95 dBm
n Off

) I Ly LTRSS T S,
| I __.,-.,..-,-..o.._-ﬁ-,-.‘."'“""""'"-flh'pJ.,-,,..,,»,_....,....-.-,-.wu.q..._ o et ey L
o iLAt

Limits»

Active Fctn
Position»
Top

Title»

Preferences»

Copyright 2000-20805 Agilent Technologies
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- Agilent Peak Search
Bm Atten 38 dB : 1l Next Peak
Marker

25.000000000 GHz Next Pk Right

-49.72 dBm
Next Pk Left

*__.,..,.-"'-‘-'IJl'""""""""'Il"I""'"""-'-""*"""""‘M." ,.N'L.-.-.-f"'\-,4._;'-,l"-'u..-.1-.u-..._.m.,..u""‘*"'\“""*"\-"r-"' S *-,Lt-a.,..ﬂ;-....*._-..'.r..

Min Search

Pk-Pk Search

Mkr » CF
More
1 of 2
Copyright 2000-20805 Agilent Technologies
% Agilent Peak Search
Bm i dB | Next Peak
Marker
988.700000 MHz Next PK Right
-58.82 dBm
Next Pk Left
1
Min Search
#/BH ; ' Pk-Pk Search
Mkr 5 CF
More
1 of 2

File Operation Status. A:\SCREN775.GIF file saved
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5814MHz
% Agilent Display
Atten 360 dB il Full Screen
Display Line
-26.18 dBm
On Off
[P e e e L -r'J“""""-""-Jll'-‘u-. -.-.-.----ﬁ-*’-"\-‘nw‘rh" -""-l"-‘—‘--l.A""'I.p'Hﬂ'...\'4'l'~'.hI"-""'"-'"*"""u""k'~‘--h-.-'-“"‘"""‘-\....",— oo
[ i - Limits

Active Fctn
Position»
Top

Title»

Preferences»

Copyright 2000-20805 Agilent Technologies

3% Agilent Peak Search
Next Peak
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Next Pk Left
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Min Search

Pk-Pk Search
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More
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- Agilent Peak Search
ABm Atter ] L dBm Next Peak
Marker

712.200000 MHz Next PK Right

-58.50 dBm
Next Pk Left

1
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Pk-Pk Search
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More
1of 2
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Marker

erer 30 AR | Select Marker
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Normal
Delta
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6. BAND EDGE COMPLIANCE TEST
6.1.Test Equipment

Item| Equipment | Manufacturer| Model No. | Serial No. Last Cal. | Cal. Interval
1. | Spectrum Agilent E4446A | US44300459 | May.08, 12 1 Year
2. Amp HP 8449B 3008A08495 | May.08, 12 1 Year
3. | Antenna EMCO 3115 9510-4580 | May.08, 12 1Year
4. | HF Cable | Hubersuhne |Sucoflex104 - May.08, 12 1 Year

6.2.Limit

All the lower and upper band-edges emissions appearing within 5350MHz to 5460MHz and
7250.5MHz to 7750MHz restricted frequency bands shall not exceed the limits shown in 15.209
all the other emissions outside operation frequency band 2400MHz to 2483.5MHz shall be at

least 20dB below the fundamental emissions, or comply with 15.209 limits.

6.3.Test Produce

1. The EUT is placed on a turntable, which is 0.8m above the ground plane and worked at
highest radiated power.

2. The turntable was rotated for 360 degrees to determine the position of maximum emission
level.

3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out
the highest emission.

4. Set the spectrum analyzer in the following setting in order to capture the lower and upper
band-edges of the emission:

(@) PEAK: RBW=1MHz; VBW=3MHz; Sweep=AUTO

(b) AVERAGE: RBW=1MHz; VBW=10Hz; Sweep=AUTO

6.4.Test Results

Pass (The testing data was attached in the next pages.)

Audix Technology (Shenzhen) Co., Ltd.
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Data: 29
Level {dBuvim)

File: E:2012 Report™Tyun Tong'ACS 12016 18.EMG (204)

Date: 2012-10-31

120

i

FCC PART 154 PEAK

60

—

Wh
st st it ol bt ]

J

05350 5432. 5514. 5596. 5678. 5760
Frequency (MHz)

Site no. 3m Chamber Data no. =8

Dis. / Ant. 3m 2012 3115 (4580) int., pol. HORIZONTLL

Limit FCC PART 15C FPELE

Env. / Ins=. 23%wC/E4% Engineer Leo-Li

EUT TW3E-System 2.1x-T

FPower =supply DC 7.5V From Adapter Input AC 1Z0V/60H=

Test rmode 5736MH= T=

M/N TWT-Z01X

Lnt. Cakhle Amp. Etnis=ion

Freqg Factor loss Factor Reading Lewel Limits Margin Eemark

[MHz) [ dB/m) [dE) [dE) [dEuV) [dBuv/m) [(dBuvim) [dE)
1 5354.100 35.40 9.16 35.53 43 .52 50.55 74.00 23.45 Peak
2 5460.000 33.54 Q.26 35.49 40.78 45.09 74.00 25.91 Peak
3 5721.050 35.78 9.50 35.40 53.62 61.50 74.00 1z.50 Peak
4 5725.000 33.78 9.50 35.40 S5Z2.26 60.14 74.00 13.806 Peak
5 5734.550 353.79 9.51 35.39 g55.14 Q6.05 74.00 -zZz.05 Peak

Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss -hAwp Factor + Reading.
Z2. The ewission lewels that are 20dE kbelow the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID:P44UWT-201X page  6-3
Data: 30 File: E:2012 Report™y™un Tong'ACS1201613.EMG (204)
Level (dBuVim) Date: 2012-10-31
120
4
60

FCC PARE15C PV

05350 5432, 5514. 55096, HGT8. 5760
Frequency (MHz)

Site no. : 3m Chamber Data no. : 30

Dis. / Ant. : Im 2012 3115 (4580) Ant. pol. : HORIZONTAL

Limit : FCC PART 15C AV

Env. / Ins. : 23*C/54% Engineer : Leo-Li

EUT : UWSE-System 2.1x=-W

Power supply : DC 7.5V From Adapter Input AC 120V/60Hz

Test mode : 5736MHz Tx

M/N : UWT-Z201X

Ant. Cable Amp. Emis=sion

Fred. Factor loss Factor Reading Level Limitcs Hargin Femark

(MHz) (dBE/m) [(dEBE] (dB) (dBuv) (dBuV/m) (dBuV/m) (dE)
1 5460.000 33.54 9.26 35.49 30,52 37.83 54.00 16.17 Average
2 5721.870 33.78 9.50 35.40 45. 40 56.28 54.00 -2.28 hwverage
3 5725.000 33.78 9.50 35.40 48.25 56.13 54.00 -2.13 Average
4 5735.400 33.79 9.51 35.39 G4.78 92 .69 54.00 -38.69 Average

Remarks:

1. Emission Level= Antenna Factor + Cable Loss -Amp Factor + Reading.
Z. The emission levels that are Z0dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F12239
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Data: 31

File: E:2012 Report™Tyun Tong'ACS1201618.EMG (204)

Level (dBuVin)

120

Date: 2012-10-31

FCC PART 1540 PEAK

60

1A
EW
Mt Mot Mg el

05350 5432. 5514. 5596. 5678. 5760
Frequency (MHz)

3ite no. 3m Chaumber Dats no. HEc

Dis. / Ant. 3m 2012 3115 (4550) Ant. pol. : VERTICAL

Limit FCC PART 15C FPEALK

Env. / Ins. 23*C/54% Engineer : Leo-Li

EUT UW3E-3ystem 2.1x-W

Power supply DC 7.5V From Adapter Input AC 1Z20V/60H=

Test mode 5736MH= T=

MSH OWT-201X

Ant. Cable Amp. Emizssion

Freq. Factor loss Factor Reading Lewel Limits Margin ERemark

[MH=) (B /m) [dE) [dE) [dEuWV) (dBuW/rm) [(dBuv/m) [dB)
1 5351.230 33.39 9.16 35.53 44.17 51.1%9 74.00 22.81 Peak
Z 5460.000 33.54 9.26 35.49 4z .55 49,86 74.00 24.14 Peak
3 5721.870 33.78 9.50 35.40 51.47 59.35 74.00 14.65 Peak
4 5725.000 33.78 9.50 35.40 50.75 58.63 74.00 15.37 Peak
5 5734.580 33.79 9.51 35.39 S4.27 92.18 74.00 -15.18 Peak

Femarks:
1. Emission Lewel= Lntenna Factor + Cable Loss —-Amp Factor + Reading.

The emission lewvels that are 20dB bhelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F12239
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Data: 32 File: E:2012 Report™Yun Tong'ACS1201618.EMG (204)
Level (dBuvin) Date: 2012-10-31
120
a
60
FCC PARL[15C AW
{
12
0 5350 h432. 5514. H596. hG678. A760
Frequency {MHz)

3ite no. i 3 Chatnber DIats no. HE e

Dis. / Ant. r 3m 2012 3115 (4580) Ant. pol. : WERTICAL

Limit 1 FCC PART 15C AV

Enw. / Ins. : 23*C/54% Engineer : Leo-Li

ETT : UWEE-Svstem 2.1x-U

Power supply : DZ 7.5V From Adapter Input AC 1Z0WV/60H=z

Test mode 1 5736MH= T=

M/N : UWT-201XE

Ant. Cable Amp. Emission

Freg. Factor loss Factor Beading Lewel Limits Margin Remwark

[MH=z) {dE/m) (dE) (dE) [dBuW) (dBuW/m) (dBuW/m) (dE)
1 E5451.650 33.53 9.25 35.49 30.29 37.58 54,00 16.42 Avrerage
2 EB460.000 33.54 9.26 35.49 30.15 37.486 54,00 16.54 Avrerage
3 E57z21.870 33.78 9.50 35.40 44 94 EZ.582 54,00 1.18 Avrerage
4 5725.000 33.78 9.50 35.40 44 .53 5z2.71 S54.00 1.29 Avrerage
5 E5735.400 33.79 9.51 35.39 S1.01 858.92 54,00 -34.92 Avrerage

Remarks:
1. Emission Lewvel= ALntenna Factor + Cable Loss —-Awp Factor + Reading.
Z. The etnission lewvels that are 20d4E bhelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F12239
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Data: 45 File: E:2012 Report™un Tong'ACS1201618.EM6 (204)
Level (dBuVim) Date: 2012-10-31
120
1
FCC PART 15C_PEAK
60 i
EWWWWWWW
0 5800 G190, 6580, GAT0, T360. 7750
Frequency (MHz)
Site no. 3m Chamber Data no. : 45
Dis. / Ant. 3m 2012 3115 (4580) Ant. pol. : HORIZONTAL
Limit FCC PART 15C PELE
Env. / In=. Z3*C/54% Engineer : Leo-Li
EUT : UWSE-System 2.1x=-W
Power supply : DC 7.5V From Adapter Input AC 120V/60Hz
Test mode 5814MHz Tx
M/N UNT-201X
Ant. Cable Amp. Emis=sion
Fred. Factor loss Factor Reading Level Limitcs Hargin Femark
(MHz) (dBE/m) [(dEBE] (dB) (dBuv) (dBuV/m) (dBuV/m) (dE)
1 5815.650 33.85 9.58 35.37 84,74 92.80 74,00 -18.80 Peak
2 5875.000 33.90 9.63 35.34 42 .92 51.11 74.00 2z2.89 Pealk
3 7250.000 35.55 10.76 34.99 42 .23 53.55 74.00 20.45 Peak
4 707.100 36.49 10.97 34.87 43 .70 56.29 T4.00 17.71 Peak
Remarks:

1. Emission Level= Antenna Factor + Cable Loss -Amp Factor + Reading.
Z. The emission levels that are Z0dE below the official limit are not reported.

Audix Technol

ogy (Shenzhen) Co., Ltd.

Report No. ACS-F12239




AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:P44UWT-201X page 6-7
Data: 46 File: E:2012 Report™Yun Tong ACS1201618.EMG6 (204)
Level (dBuVin) Date: 2012-10-31
120
I
60
FCC PART 15C AV
e ———
EM
0 5800 6190. 6580. 6970. 7360. 7750
Frequency (MHz)
3ite no. 3 Chasrber Dats no. HE 1
Dis. / Ant. 3m 2012 3115 (4580) Ant. pol. : HORIZONTAL
Limit FCC PART 15C AV
Env. / In=s. 23*C/54% Engineer : Leo-Li
EUT UW3E-3y=tem 2.1x-W
Power supply DC 7.5V From Adapter Input AC 120V/60H=
Test mode 5514MH= T=
M/N UWT-201%
Ant. Cable Amp. Emission
Freg Factor loss Factor Beading Lewel Limits Margin Remwark
[MHz) [dE /1) [dE) [dE) [dEuW) (ABuW/m) [(dBuv/m) [dE)
1 55813.650 33.85 9.58 35.37 81.10 g9.16 &4 .00 -35.16 verage
2 5875.000 33.90 9.63 35.34 30.09 358.28 54.00 15.7:2 Average
3 7F250.000 35.55 10.7s  34.99 30.41 41.73 S4.00 1z.27 hverage
4 7705.150 36.49 Q.97 34.87 30.72 43.31 54 .00 10.69 hverage

Femarks:

1. Emis=sion Lewvel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The emission lewvels that are 2Z0dE helow the official limit are not reported.
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Data: 47 File: E:\2012 Report™y™un Tong'ACS1201618.EMG (204)
Level (dBuVim) Date: 2012-10-31

120

60 FCC PART 15C AV

0 5800 6190, 6580, 6970, 7360, 7750
Frequency (MHz)

Site no. : 3m Chamber Data no. : 47

Dis. / Ant. : 3m 2012 3115 (4580) hnt. pol. : VERTICAL

Limit : FCC PART 15C AV

Env. / Ins. : 23*C/54% Engineer : Leo-Li

EUT : UWSB-System 2.1x-U

Power supply : DC 7.5V From Adapter Input AC 120V/60Hz

Test mode : 5814MHz Tx

M/N 1 UWNT-201X

Ant. Cable lmp. Emizsion

Fredg. Factor loss Factor Reading Level Limits Hargin PRemark

(MH=z) (dE/m) {dB) =131 (AEuV) (dBuV/m) (dBuV/m) (dE)
1 5813.650 33.85 9.58 35.37 54.93 92.99 54.00 -38.99 Average
2 5875.000 33.90 9.63 35.34 30.zz2 38.41 54.00 15.59 Average
3 T250.000 35.585 10.76 34.99 30.39 41.71 54.00 12.29 Average
4 TF705.150 36.49 10.97 34.87 30.72 43.31 54.00 10.69 hverage

Remarks:
1. Emission Level= Antéenna Factor + Cable Loss -Amp Factor + Reading.
2. The emission levels that are Z0dE below the official limit are not reported.
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120 Level (dBu\m) Date: 2012-10-31
FCC PART 15C PEAK
60 1

0

5800 6190, 6580. GAT0. T360. 7750
Frequency (MHz)
Site no. 3m Chamber Data no. 1 485
Dis. / Ant. 3m 2012 3115 (4580) Ant. pol. : VERTICAL
Limit FCC PART 15C PEAE
Env. / Ins. 23%C/54% Engineer : Leo-Li
EUT : UUSEB-System 2.1x-W
Power supply : DC 7.5V From Adapter Input AC 120V/&60Hz
Test maode 5814MHz Tx
H/N UUT-201X
Ant. Cable Amp. Emission
Fredg. Factor loss Factor Reading Lewvel Limits Margin Remark
{HHz) [ B ) [dB) (dE) [dBuV) (dBuV/m) (dBuV/m) (dB)
1 5813.650 33.85 9.58 35.37 86.82 96.88 74.00 -22.88 Peak
Z 5875.000 33.90 9.63 35.34 43.45 51.64 74.00 22.36 Peak
3 7250.000 35.55 10.76 34.99 42 22 53.54 74.00 20.46 Peak
4 J714.900 36.50 10.98 34.8587 44,10 56.71 74.00 17.29 Peak
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss =Amp Factor + Reading.
2. The emission levels that are Z0dE below the official limit are not reported,
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7. 6dB Bandwidth Test
7.1.Test Equipment
Item| Equipment | Manufacturer| Model No. | Serial No. Last Cal. | Cal. Interval
1. Spectrum Agilent E4446A | US44300459 | May.08, 12 1 Year
2. Amp HP 8449B 3008A08495 | May.08, 12 1 Year
3. Antenna EMCO 3115 9510-4580 | May.08, 12 1Year
4 HF Cable | Hubersuhner | Sucoflex104 - May.08, 12 1 Year
7.2.Limit

For direct sequence systems, the minimum 6dB bandwidth shall be at least 500kHz
7.3.Test Procedure

The transmitter output was connected to a spectrum analyzer, The bandwidth of the fundamental
frequency was measured by spectrum analyzer with 300kHz RBW and 1 MHz VBW. The 6dB
bandwidth is defined as the total spectrum the power of which is higher than peak power minus 6dB.

7.4.Test Results

EUT: UWSB-System 2.1x-W
M/N: UWT-201X

Test date: 2012-11-07 Pressure:  101.1+1.0 kpa Humidity: 52.5+3.0%
T ture : 23.610.6
Tested by: Leo-Li Testsite: RF Site Ocempera ure

Cable loss: 2 dB

6dB bandwidth .

Test Mode (l\Sl:ll—_||z) (MHz) (Iklr:;t)
ANT A ANT B

5736 10.242 10.220 =500

Tx 5762 10.232 10.204 =500

5814 10.224 10.214 =500

Conclusion : PASS
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ANT A
5736 MHz
# Agilent L Meas Setup
I+ Avg Number
Ch Freq 5.736 GHz Trig Free 16
Occupied Bandwidth I Ot
Avg Mode
Esp Repeat
Max Hold
On Off
Occ BW # Pwr
99.08 %
0BH Span

250000008 MHz

#UBH 1 MHz

— . = 5 : X dB
Occupied Bandwidth Occ BH % Puwr 6 1 ~6.00 dB
13.9235 MHz K dB f' .
. timize
Transmit Freq Error p
x dB Bandwidth ; 1Hz Ref Level
5762MHz
#: Agilent L Freq/Channel

e
Ch Freq G5.762 GHz Trig Free

Occupied Bandwidth I

Center Freq
576200008 GHz

StartFreq
074950000 GHz

StopFreq
077450000 GHz

CF Step
250080008 MHz
| Auto Man

Freq Offset
B.EBOAAREE Hz

#BH 1 MHz

- - - Signal Track
Occupied Bandwidth .00 ¢ [l 0ff

13.9276 MHz

Transmit Freq Error &
% dB Bandwidth

Copyright 2000-2005 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F12239




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

ECC 1D:P44UWT-201X page 7-3
5814MHz
5 Agilent L Trace
Ch Freq 5.514 GHz T e , 1race
Occupied Bandwidth I
Clear Hrite
Atten 30 dB
Max Hold
Min Hold
View
#JBH 1 MH=z
Occupied Bandwidth Occ BH % Pr el
13.9022 MHz % dB
i 178 kH- More
Transmit Freq Error ll-l_ 1 of

% dB Bandwidth

File Operation Status. A:ANSCRENS8Y5.GIF file saved

ANT B
5736 MHz
3 Agilent

Ch Freq G5.735 GHz Trig Free

Occupied Bandwidth

#BH 1 MHz

Occ BH £ Pwr
% dB

Occupied Bandwidth
13.8712 MHz

Transmit Freq Error 35 kHz
% dB Bandwidth 1 MHz

File Operation Status. A:\SCREN766.GIF file saved

Clear Hrite

Max Hold

Min Hold

View

Blank

More
1 of 2

Audix Technology (Shenzhen) Co., Ltd.
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5762MHz
3 Agilent Trace
Ch Frea 5.762 GHz Trig Free e
Occupied Bandwidth
Clear Write
Atten 36 dB
Max Hold
Min Hold
View
#UBH 1 MHz
Occupied Bandwidth Occ BH % Pwr ! Blank
13.8171 MHz x dB 600 dE |3
Transmit Freq Error 6 IHO{g
¥ dB Bandwidth 1 z i
Copyright 2080-2005 Agilent Technologies
5814MHz
= Agilent Trace
Ch Freq 5.814 GHz . ) Tracg
Occupied Bandwidth I
Clear Write
Atten 30 dB B
Max Hold
A 2T L
Min Hold
_ View
65 B : #UBM 1 MHz 01 ms (601 pts) g
Occupied Bandwidth Occ BH % Pwr B Blank
13.82380 MHz x dB e
Transmit Freq Error lﬁo{g
x dB Bandwidth d

Copyright 2000-2005 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F12239




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:P44UWT-201X page 8-1

8. OUTPUT POWER TEST

8.1.Test Equipment

Item| Equipment |Manufacturer| Model No. | Serial No. Last Cal. Cal.
Interval
1. Spectrum Agilent E4446A | US44300459 | May.08, 12 1 Year
2. Amp HP 8449B 3008A08495 | May.08, 12 1 Year
3. Antenna EMCO 3115 9510-4580 | May.08, 12 1Year
4, HF Cable Hubersuhne | Sucoflex104 - May.08, 12 1 Year
5 Power Meter Anritsu ML2487A | 6K00002472 | May.08, 12 1lYear
Power Sensor Anritsu MAZ2491A 033005 May.08, 12 1Year

8.2.Limit (FCC Part 15C 15.247 b(3))

For systems using digital modulation in the 5725—5850MHz, The Peak out put Power shall not
exceed 1W(30dBm)

8.3.Test Procedure

1, Connected the EUT’s antenna port to power meter by 20dB attenuator.

2, Use test software control the EUT transmit at it’s Max output, then ineasurement the peak
output power of low, Middle, high channel

Note: The cable loss and attenuator loss were offset into measure device as an amplitude
offset.
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8.4.Test Results

EUT: UWSB-System 2.1x-W

M/N: UWT-201X

Test date: 2012-11-07

Pressure:

101.2+1.0 kpa

Humidity: 53.1+3.0%

Tested by: Leo-Li

Test site:

RF Site

Temperature : 24.510.6°C

Cable loss: 2 dB

Peak output Power
Test CH (dBm) Limit
Mode (MHz) (dBm)
ANT A ANT B
5736 3.83 9.17 30
TX 5762 3.52 9.95 30
5814 2.36 11.70 30

Conclusion: PASS
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9. POWER SPECTRAL DENSITY TEST
9.1.Test Equipment
Item| Equipment | Manufacturer| Model No. | Serial No. Last Cal. | Cal. Interval
1. | Spectrum Agilent E4446A | US44300459 | May.08, 12 1 Year
2. Amp HP 8449B 3008A08495 | May.08, 12 1 Year
3. | Antenna EMCO 3115 9510-4580 | May.08, 12 1Year
4. | HF Cable | Hubersuhne |Sucoflex104 - May.08, 12 1 Year
9.2.Limit

For digitally modulated systems, the power spectral density conducted from the intentional radiator to
the antenna shall not be greater than 8dBm in any 3kHz band during any time interval of continuous

transmission.

9.3.Test Procedure

1.

2.

3,

Note: The cable loss and attenuator loss were offset into measure device as an amplitude

Connected the EUT’s antenna port to spectrum analyzer device by 20dB attenuator.

Set the test frequency as center frequency,Set RBW=100KHz,VBW=300KHz,Span
to 5-30 % greater than the EBW,Read out maximum peak leval of the test frequency.

adjusting (reducing) the measured power in step 2 by a bandwidth correction factor (BWCF)

where BWCF = 10log(3 kHz/100 kHz= -15.2 dB)

Audix Technology (Shenzhen) Co., Ltd.
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ECC ID:P44UWT-201X

9.4.Test Results

EUT: UWSB-System 2.1x-W
M/N: UWT-201X
Test date: 2012-11-07 Pressure: 101.2+1.0 kpa Humidity: 53.913.0%
Tested by: Leo-Li Test site:  RF Site Temperature : 23.2+0.6°C
Cable loss: 2 dB
Power density Power density o
Test CH (dBmM/100KHz ) (dBmM/3KHz) Limit
Mode (MHz) (dBm/3KHz)
ANT A ANT B ANT A ANT B
5736 -13.89 -8.59 -29.09 -23.79 8
TX 5762 -14.54 -7.32 -29.74 -22.52 8
5814 -15.60 -5.26 -30.80 -20.46 8
BW correction factor = 10log[(3/100KHz)] = -15.2
Conclusion : PASS
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ANT A
5736MHz
¥ Agilent L Peak Search
3 dBm Atten 30 dB Next Peak
Marker
G.737170000 GHz Next Pk Right
-13.89 dBm
§] Next Pk Left
Y e
7 o " ' H ' Ty a
P ARRRIUARRRILYS
7 LS oY Min Search
1

5762MHz
H# Agilent

5.763210000 GHz
-14.54 dBm

u ll u |lr'|

. |-"-'-"'] |.-' "||'.L'-"'| |""'-.-

i I
7 . |'|r||| [ I | | ]
- || vl i

J I|
I Wi

Pk-Pk Search

Mkr 3 CF

More
1 of 2

File Operatlun Status, ANSCRENBGO.GIF file saved

L Peak Search

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Mkr 3 CF

More
1 of 2

File Operation Status. A:ANSCRENS862.GIF file saved
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5814MHz
% Agilent L Peak Search
Em Atten 360 dB 126l dB l Next Peak
Marker
?fég%?gggm GHz Next Pk Right
Next Pk Left
I R VE
||I ,||| Iil |.II'| N .
I i Min Search

Pk-Pk Search

Mkr > CF

More
1 of 2

File Operation Status. A:\SCREM876.GIF file saved

ANT B
5736MHz
H# Agilent Peak Search
Next Peak
5?3?1?@@@@ GHz
Next Pk Right
~8.59 dBm J
Next Pk Left
Min Search

Pk-Pk Search

Mkr 3 CF

More
1 of 2

File Uperatmn Status, ANSCREN763.GIF file saved
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5762MHz
3 Agilent Peak Search
Atten 30 dB ] Next Peak
5 /63170000 GHz
Next Pk Right
~7.32 dBm :
R
T I (WA Ty Next Pk Left
”_‘ IlII ‘I I I; || J I I H'Ih"'-.]
N
Min Search

Pk-Pk Search

Mkr » CF
More
m " 1 of 2
5814MHz
H# Agilent Peak Search
Atten 5.76 dBm Next Peak
5;851I25621 dBB@m% GHz Next Pk Right
- 1

el s 1 |r " Iy o~ Next Pk Left

r ll,l IllJl' 1.,
Min Search

Pk-Pk Search

Mkr 3 CF

More
1 of 2

File Operation Status. A:\SCREN798.GIF file saved
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10. ANTENNA REQUIREMENT

10.1. STANDARD APPLICABLE

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be used
with the device. And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of
directional gain greater than 6dBi are used, the power shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6dBi.

10.2. ANTENNA CONNECTED CONSTRUCTION

The antennas used for this product are PCB antenna that no antenna other than that furnished by the
responsible party shall be used with the device, the maximum peak gain of the transmit antenna is
3dBi.
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11.MPE ESTIMATION

11.1.Limit for General Population/ Uncontrolled Exposures

Frequency Power density (mw/ cmz) Averaging time(minutes)
300MHz----1.5GHz |F/1500 30
1.5GHz---100GHz |1.0 30
Frequency(MHz) |Power density (mW/ cm?) Averaging time(minutes)
2412 1 30
2437 1 30
2462 1 30

Note: F= Frequency in MHz
11.2. Estimation Result

EUT: UWSB-System 2.1x-W
M/N: UWT-201X

Test date:2012-11-07 Pressure: 101.2+1.0 kpa Humidity: 52.6£3.0%
T ture : 23.310.6

Tested by: Leo-Li Test site:  RF Site OCempera ure

Cable loss: 1 dB Attenuator loss: 20 dB Antenna Gain:3dBi
Peak Output Output Antenna Antenna
Antenna Fge&lﬁ; g:y Power Power Gain Gain MPE
(dBm) (mw) (dBI) (Linear)

Ant 5736 3.83 2.42 3 2.00 0.0010
”;””a 5762 3.52 2.25 3 2.00 0.0009
5814 2.36 1.72 3 2.00 0.0007
Antenna 5736 9.17 8.26 3 2.00 0.0033
B 5762 9.95 9.89 3 2.00 0.0039
5814 11.70 14.79 3 2.00 0.0059
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12.DEVIATION TO TEST SPECIFICATIONS

[ NONE]
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13.PHOTOGRAPH OF TEST

13.1.Photos of Power Line Conducted Emission Test
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13.2.Photos of Radiated Emission Test
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(Above 1000MH2z)
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14. PHOTOS OF THE EUT

Figure 1
General Appearance of the EUT

Figure 2
General Appearance of the EUT
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Figure 3
General Appearance of the EUT

Figure 4
General Appearance of the EUT
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Figure 5
General Appearance of the EUT

Figure 6
General Appearance of the EUT
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General Appearance of the EUT

Figure 8

General Appearance of the EUT

Figure 9
Inside of the EUT
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Figure 10
Inside of the EUT
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Figure 11
Component of the PCB

St RNY W 05EL0E3 uoLn
e WGE OAMY W O59L0E3 uoLn
b L R AMY W ﬂ!u

Figure 12
Component of the PCB
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Figure 13
Component of the PCB
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Figure 14
Component of the PCB
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Figure 15
Component of the PCB

Figure 16
Component of the PCB
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Figure 17
Component of the PCB

Figure 18
Component of the PCB
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Figure 19
Component of the PCB

Figure 20
Component of the PCB
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Figure 21
Component of the PCB
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Figure 22
Component of the PCB
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Figure 23
Component of the PCB

Figure 24
Component of the PCB
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Figure 25
DC Power Cable

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F12239




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:P44UWT-201X pagel4-14

Figure 27
DC Power Cable
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